
 
PROGRAM 

DRAFT ENVIRONMENTAL IMPACT REPORT 
 

FOR THE 
 

WEST VALLEY WATER RECLAMATION PROGRAM 
(SCH#2019029091) 

 
 

 
 
 
 
 

Prepared for: 

 

Mission Springs Water District 
66575 Second Street 

Desert Hot Springs, California 92240 
 
 
 
 

Prepared by: 

 

Tom Dodson & Associates 
2150 North Arrowhead Avenue 

San Bernardino, California 92405 
(909) 882-3612 

 
 
 
 

April 2019 
 

 



Mission Springs Water District 

West Valley Water Reclamation Program DEIR TABLE OF CONTENTS 

 

 

 
TOM DODSON & ASSOCIATES ii 

TABLE OF CONTENTS 
 
 
Volume 1 ‒ DRAFT ENVIRONMENTAL IMPACT REPORT 
 
List of Tables ......................................................................................................................................  viii 
[...]
Mission Springs Water District (MSWD or District), as the Lead Agency pursuant to California 
Environmental Quality Act (CEQA), is proposing to implement a West Valley Water Reclamation 
Program (WVWRP or Program) that includes constructing municipal wastewater collection and 
treatment systems that will facilitate the elimination of individual septic systems that overlie the 
Mission Creek aquifers. As detailed in this project description, many of the activities that make 
up the WVWRP are in the planning and design phase.  This Program Environmental Impact 
Report (PEIR) analysis focuses on both the plan level and project level implementation, 
including site-specific construction and operation details of individual program elements, where 
individual elements are known.  As such, the level of information and analysis provided for each 
individual action is commensurate with this PEIR approach. 
 

3.2 PROJECT LOCATION 
 
The MSWD service area is located in southern California within the northwestern portion of the 
Coachella Valley.  The service area encompasses approximately 135 square miles with focus 
on the City of Desert Hot Springs and surrounding unincorporated areas.  The service area also 
encompasses the villages of Palm Springs Crest and West Palm Springs located in the 
southwest corner of the District.  Figure 3-1 shows the District’s current service area 
boundaries.  The service area is bordered to the north and northeast by the Little San 
Bernardino Mountains; on the east/southeast by the Seven Palms Valley and Edom Hills; on the 
south generally by Interstate 10, except in the southwest; and on the west by the San 
Bernardino Mountain foothills, west of State Route 62.  All future proposed facilities will be 
located inside the MSWD service area boundary.  Therefore, for purposes of this PEIR, the 
“project area” includes the MSWD service area as depicted in Figure 3-1. 
 

3.3 PROJECT PURPOSE AND OBJECTIVES 
 
The primary purpose and objectives of the proposed project are: 
 

 The primary purpose of the proposed WVWRP is to expand the District’s Groundwater 
Quality Protection Program (GQPP) to protect and preserve the quality of its most 
valuable natural resource, groundwater. 
 

 A specific objective of the WVWRP is to improve groundwater quality by removing 
individual septic systems and treating wastewater for constituents of concern.   
 

 Another specific objective is to increase the capacity at the Horton Wastewater 
Treatment Plant (HWWTP) by diverting a portion of the existing sewered areas to the 
proposed West Valley Water Reclamation Facility (WVWRF). 
 

 Another specific objective is to design the WVWRP facilities in a way that will 
accommodate future expansions and upgrades to produce effluent to meet recycled 
water standards, when proposed by MSWD. Doing so will maximize future water 
recourses within the MSWD service area by providing a source of water that can be 



Mission Springs Water District 

West Valley Water Reclamation Program DEIR PROJECT DESCRIPTION 

 

 

 

MS-257 Project Description  3-2 

directly used to offset potable water demand for landscape irrigation within the District’s 
service area. 

 

3.4 PROJECT CHARACTERISTICS  
 
MSWD envisions the facilities described in this Section as a key element in the long-term 
management of the region’s groundwater resources, the primary water supply to District 
customers.  The WVWRP is anticipated to be implemented over an extended period of between 
3 to 10 years.  The WVWRP has three components: construction of a wastewater treatment 
plant (the WVWRF), construction of a conveyance system connecting existing sewered areas to 
the WVWRF, and constructing a collection system for the GQPP Area M2 (to be served by the 
WVWRF).  
 
As funding becomes available, the District’s WVWRF will be installed and begin operation of 
Phase 1 with design flow of 1.5 million gallons per day (MGD). Initial flows are projected to be 
0.20 MGD. By the end of Year 1, flows are projected to be 0.29 MGD. Flows are projected to 
gradually increase to 1.0 MGD by Year 7 and 1.2 MGD by Year 9. The WVWRF will be 
constructed in phases with ultimate “build-out” capacity of up to 20 MGD.  The WVWRF is being 
planned, designed, and implemented to permit MSWD to allow future expansion with minimal 
demolition and removal of any Phase 1 facilities. Expansion beyond the proposed 1.5 MGD 
wastewater treatment plant identified as Phase 1 is beyond the intent of this document.  
 
Figure 3-2 shows the location of the various facilities envisioned under the proposed project. 
 
MSWD is committed to water recycling as a future wastewater management option. MSWD is 
proposing the new WVWRF as a first step. Initially, the level of treatment will be secondary with 
denitrification discharging to onsite infiltration basins. Provisions will be made to accommodate 
upgrades to advanced secondary and tertiary treatment as future steps toward producing 
recycle water depending on growth, demand, and available funding.  
 
This environmental document evaluates a mix of uses that are designed to culminate with an 
overall groundwater protection program that concurrently will augment the District’s existing 
groundwater supply.  The overall project would remove from service individual septic systems 
that overlie the Mission Creek groundwater sub-basin, collect and treat the wastewater, and 
ultimately replenish the Garnet Hill sub-basin and potentially the Mission Creek sub-basin in the 
future. The overall GQPP is designed to protect groundwater quality from degradation by 
discharges from septic leach-fields. The GQPP would ultimately remove more than 8,100 septic 
tanks for connection to MSWD’s sewer system. As the GQPP implementation progresses, it will 
create the need for additional sewage treatment capacity within the MSWD service area. A 
portion of this added sewage flow would be diverted to the planned MSWD WVWRF.  
 
The information regarding site specific facilities is abstracted and summarized from the 
Preliminary Design Report: Mission Springs Water District West Valley Water Reclamation 
Facility compiled by AECOM dated December 7, 2018 (herein referred to as PDR or AECOM’s 
2018 Report), and the West Valley Sewer Conveyance System Technical Memorandum 
compiled by TKE Engineering in April 9, 2019 (herein referred to as TKE’s 2019 TM).  For 
reviewers interested in more engineering detail, the reviewer is referred to the Technical 
Appendices where copies of these documents are provided (Appendix 1a and 1b, Volume 2 of 
this DEIR).  In summary, the following specific facilities will be evaluated in this document. 
 



Mission Springs Water District 

West Valley Water Reclamation Program DEIR PROJECT DESCRIPTION 

 

 

 

MS-257 Project Description  3-3 

3.4.1 West Valley Water Reclamation Facility 
 
The District is proposing to consolidate its wastewater treatment operations at a regional site 
presently owned by the District.  This 60-acre site is located at the northwest corner of the 
intersection of Little Morongo Road and 20th Avenue.  A preliminary layout of the WVWRF is 
shown on Figure 3-2.  The District’s Well 33 site presently occupies the northeast corner of this 
site, adjacent to Little Morongo Road.  The WVWRF construction would be designed to remove 
conventional pollutants 5-day, biochemical oxygen demand (BOD5), total suspended solids 
(TSS), and total nitrogen (TN) from the wastewater for disposal to onsite infiltration basins. 
Provisions will be made in the facility’s initial design to accommodate future upgrades to tertiary 
treatment to allow expanded use of recycled water. The individual facilities that comprise the 
WVWRF are listed on Figure 3-3 in the form of a process flow diagram and short project 
descriptions of each facility are provided in the following text.  Each facility includes a 
description for Phase 1 design and Future design. Phase 1 design is for average monthly 
maximum flow of 1.5 MGD. The following sections describe the recommended facilities, as 
listed below. 
   

 Influent pump station 

 Coarse screening with screenings compactor 

 Stacked Tray or Vortex grit removal with grit classifiers 

 Sequencing batch reactors (SBR) 

 Effluent disposal to infiltration basins 

 Aerated sludge storage with decanter for gravity thickening 

 3-Belt Belt Filter Press (BFP) for biosolids dewatering 

 Sludge Drying Beds as reliable backup  

 Contract disposal of biosolids 

 Odor control 

 Emergency stand-by power generator 
 
Rotary Drum Thickeners (RDTs) were recommended in the PDR; however, these units were 
eliminated from the Phase 1 improvements through a follow-on Value Engineering process 
which recommended deferring these units until flows reach or exceed the Phase 1 design 
conditions.  
 
Two BFP units, one active and one spare, were recommended in the PDR; however, the spare 
BFP unit was replaced with sludge drying beds through a follow-on Value Engineering process 
which recommended deferring the second BFP unit until flows reach or exceed the Phase 1 
design conditions. 
 
The following tables summarize the design values for Phase 1 of the WVWRF: 
 



Mission Springs Water District 

West Valley Water Reclamation Program DEIR PROJECT DESCRIPTION 

 

 

 

MS-257 Project Description  3-4 

Table 3-1  
Summary of Influent Design Values 

 

Parameter Units Value 

Flow, Monthly Maximum ADF MGD 1.5 

BOD5 mg/L 330 

TSS mg/L 370 

TKN mg/L 60 

Ammonia Nitrogen mg/L 43 

 
 

Table 3-2 
Summary of Effluent Design Values 

 

Parameter Units Value 

Flow, Monthly Maximum ADF MGD 1.5 

BOD5 mg/L 30 

TSS mg/L 30 

Total Nitrogen, Annual Average mg/L 10 

pH Standard Units 6.0- 9.0 

TDS mg/L 400 mg/L above domestic source water 

 
 
Influent Pump Station 
 
For influent pumping, a submersible pumping system has been selected as the preferred 
alternative.  
 
The Phase 1 Influent Pump Station (IPS) would be designed to pump a peak hour flow of 2,600 
gallons per minute (gpm) or 3.75 MGD. Three new pumps would be installed for the initial 
Phase 1 flows. Two pumps would be duty pumps, and one pump would be on dedicated 
standby. The wet well would be sized to accommodate a future plant expansion to 3.0 MGD 
average max month flow. Space will be allocated in the wet well for future pumps that can be 
added sequentially as influent flows increase. 
 
The proposed pumps for the Phase 1 IPS can only be conservatively ramped down to 70% of 
full speed to achieve a minimum flowrate of approximately 800 gpm per pump. The initial 
influent flow for the IPS is expected to be approximately 0.2 MGD (170 gpm). Therefore, the 
District will install two smaller temporary pumps in a duty and standby configuration to handle 
the initial flows to the IPS. The smaller temporary pumps can be removed and replaced with the 
larger Phase 1 pumps described above once flows into the IPS begin to increase. Further 
details regarding the specifics of the IPS facilities are outlined in Appendix 1a (AECOM’s 2018 
Report). 
 
Preliminary Treatment  
 
For preliminary treatment, coarse screens, fine screens, and stacked tray or vortex grit removal 
technologies have been selected as the preferred alternatives.  
 



Mission Springs Water District 

West Valley Water Reclamation Program DEIR PROJECT DESCRIPTION 

 

 

 

MS-257 Project Description  3-5 

The Phase 1 for screening would involve installation of the following equipment. Details of 
equipment are provided below.  

 Multi-rake screen with 1/4-inch spacing (coarse screen) 

 A length of open channel will be reserved downstream of the 1/4-inch screens to 
accommodate installation of rotary drum screens with 1 to 2 mm perforations (fine 
screens) in the event the SBR plant is converted to membrane bioreactor (MBR) in the 
future 

 
Phase 1 for grit removal would involve installation of two stacked tray or vortex grit removal 
systems each designed to handle peak wet weather flow of 3.75 MGD, providing full 
redundancy in the system. Flow is directed through the systems continuously, and grit is 
pumped intermittently from the bottom of the systems to the grit dewatering unit. The stacked 
tray unit is a modular, multiple tray concentrator that optimizes the capture of grit and settleable 
solids by maximizing surface area, minimizing settling distances, and minimizing hydraulic 
inefficiencies. The vortex grit chamber has a propeller blade that runs continuously to assist 
vortex movement of wastewater. Recessed impeller vortex grit pumps were chosen for the 
design. Further details regarding the specifics of the Preliminary Treatment facilities are outlined 
in Appendix 1a (AECOM’s 2018 Report). 
 
Screening: 

 Multi-rake screen with 1/4-inch spaced multi-rake (1 duty, 1 standby). 
 
Grit removal: 

 Stacked Tray or Vortex grit removal units (1 duty, 1 standby). 

 Recessed impeller grit pumps (1 duty, 1 standby). 

 Grit dewatering units (1 duty, 1 standby). 
 
Biological Treatment System  
 
For the biological treatment SBR has been selected as the preferred alternative.  Provisions will 
be made in the design for the facility to easily accommodate upgrades to produce recycle water 
in the future. 
 
Phase 1 will consist of four SBR tanks and associated decant tanks, valves, pumps, piping, 
blowers, instrument controls, fine-pore diffusers, process monitoring sensors, and mixers. To 
better handle the turn-down required to treat the initial 0.2 MGD flow, the first SBR basin may be 
split length-wise into two smaller SBRs with one decant tank. The three other SBR tanks will 
provide all the necessary backup treatment capacity should something happen that requires a 
basin to be taken offline. 
 
When the average treatment flow of the WVWRF reaches approximately 0.4 MGD, the split 
SBRs from the initial phase will be operated in parallel as though they were a single SBR and a 
second SBR with decant tank will be brought online. The third and fourth SBRs and decant 
tanks will be brought online when the average treatment flow reaches approximately 0.7 and 1.0 
MGD, respectively. The four SBRs can treat up to 1.5 MGD. The SBRs will be equipped with 
sufficient aeration capacity to meet the full flow aeration requirement of 8,600 lbs per day with 
one tank out of service to meet Class 1 reliability standards. 
 



Mission Springs Water District 

West Valley Water Reclamation Program DEIR PROJECT DESCRIPTION 

 

 

 

MS-257 Project Description  3-6 

Decant from the SBR tanks will flow by gravity through a pipe from the decanter to the 
associated SBR decant tank. From the decant tanks, effluent will flow by gravity through a 
pipeline and discharge to the disposal ponds.  
 
Effluent Management  
 
Treatment plant effluent will be disposed by discharging to infiltration basins. For Phase 1, an 
area of approximately 3.5 acres will be developed for use as infiltration basins.  
 
Three basins are proposed.  Two infiltration basins and one redundant basin would be used to 
dispose of treated effluent.  Square basins will be sized based on the assumption of a water 
depth of one foot in each infiltration basin, and will have a designed infiltration rate of 5 to 9 
inches/hour. Infiltration basins will be located in the southern portion of the WVWRF site to allow 
for sufficient distance from MSWD’s Public Water Supply Well 33 to eliminate the infiltration 
basins’ potential influence on groundwater flowing to Well 33 as demonstrated by groundwater 
modeling (A report titled “Groundwater Model to Evaluate the Potential Impact from the 
Proposed West Valley Water Reclamation Facility Percolation Basins” prepared by EnviroLogic 
Resources Inc. dated September 8, 2018, details the groundwater modeling and is provided in 
Volume 2, Appendix 7b). Each infiltration basin will be 220 feet x 220 feet with a depth of 5 feet 
that will allow for a water depth of 1 foot and a slope of 1:4. Additional area is needed for 